2{E/OPERATION 5= /BREAK DOWN

SUB MACHY

AAKCCFO07 Z5hiEE

AAKCCF07 INSTRUCTION MANUAL

® KIEN WELL TOY INDUSTRIAL CO., LTD

= www.kwcgun.com

BEM{CEEEMNE 1688805
NO.89, LN. 168, YILIN RD.,
RENDE DIST., TAINAN CITY
71752, TAIWAN (R.O.C.)
TEL : +886-6-2798175
sales@kwcgun.com
WwWwW.Kwcgun.com

GUN

papnjoul jou si 86pLMED ZOD

#R 1 55 BA
OPERATION

1. UBEE
RELEASE MAGAZINE

2. BtEE

Release the magazinel

AR EDEEEERISEE - D5

TS -

A\ CAUTION: Magazine directly falling on ground

could cause deform or damage on it. Please
be aware.

2.CO2/)\HiRRAYER
INSTALLING 12G CO2 CARTRIDGE
st iRES - EAGHIRB - BLUE
FFET 75 BRI EEA - BRI MR H RS -
FRIRRHEE -
Turn the magazine cap out counter-clockwise
and place CO2 cartridge B inside the
magazine. Rapidly turn the screw A clockwise
when piercing the cartridge in the magazine.

- / J’;

/

A TR DEEEEEASH - FETERER
BCO2REREER -
A CAUTION:To protect your magazine, please
release all of the CO2 out of the magazine
after every use.

3. 15%B.BE
LOADING BBS
EERTTKIOHB.BE - WHITREAE
%> JHESHIAEEEREEIE - FF
BB's max capacity is 39 rounds.
If you load more than this
quantity, you would bring any
abnormal problems.

ha

4 BELR
INSERTING THE MAGAZINE
1S538 BEAVEEBARSE LA - B
FEE RS RIERLE -
Insert fully loaded magazine in the airsoft
until you hear the sound of “CLICK”.

5. B.B3E L f#
CHAMBERING THE BB
1§ EEERNTIE - NRAIRANRES
ENEQI - EFFIVSB.BIER E i Fe R EE
it -
Pulling the slide back. When the slide
has been pulled completely back,
release the slide without pushing and
the BBs will be chambered.

@Pinch point

AT RIS FERT - BB EINERE - U
REREREHE  SHENE -
A CAUTION : The gun is now cocked and will
fire when the trigger is pulled. Be careful not
to fire accidentally.

6. B /5ZRMIRIREDIR
SWITCH SEMI AUTO AND FULL AUTO

ASEIBHE RERHE  SERRE
A:Fullauto  R:Semiauto  S:Safety

7. EARIRE
GRIP SAFETY

ojgyEe
Safety off

AR EREEEERFRENERT - @8E
Y8R -
A CAUTION:This firearm can’t be shot without
holding GRIP SAFETY.

8. Gk
SHOOTING
HEREERI TR - BB BESRHNE
HE -
Aim the target and pull the trigger. Then
the BB will be shot.

0. B/ B EZRHE

ADJUSTABLE FRONT / BACK SIGHT

3. BB REL AR
TAKE OFF CYLINDER UNIT

NN

FRONT SIGHT REAR SIGHT
10. ARFEMRN
STOCK

3 fi® / DISASSEMBLY
1 T BUEEE

Press the magazine catch to release the
magazine.

2. BBEE
TAKE OFF SLIDE

4. BEETIRE
DISASSEMBE FRAME

~— ’

5. BESMEE
TAKE OFF OUTER BARREL

1
—>

B B B IR (X B2 Bk PR

BREAK DOWN FAQ
* RHALERR:

Possible reasons for BB jam:

a. BBIEHIIIREE
BB dose not stack properly.

b. REB.BE
bad quality BB

c. BEES SNBSS - FHREILENE -
please avoid dry firing as it could cause
parts deformed or damage.

1SRG EEE AL - 7BHHB.BIE
Pull the cylinder back as picture and clean the
bb get stuck.

RE R HEE

MAINTENANCE GUIDE

E51E#0200058 6 - BEMRABATR - BIKWC
ERYHEEEE CEEARBEIEBERE
# - EEHEEEREE - LIFIBED -

After every 2,000 BB shots, lubricate slide and
frame track, hammer and firing pin is
recommended. Please see picture below for
suggested lubricate area.




AAKCCFO7 25l T3
~ AAKCCFO07 SERIES PARTS LIST

AAKCCFO7 25 Z{+7
AAKCCFO07 SERIES EXPLODED VIEW

J— . = 4 . - _#1 . = —
i v =2 oig s o 2 == NO.| BH&HE UNIT NO.| Ft&H UNIT NO.| F&H UNIT
A
. # W & *ﬁ ) . ﬁ A "H i ]:E' =5 PO1 |ABE(ERFE) |FRAME 102 | /BEGUEAES | REARLOMINGNOZE  S12 [fEIRIRIBEEH  |GRIP SAFETY SPRING
For your safefy, please reaer this manual carefuly before use. P02 |15 T &R LOWER FRAME 107 | @8It FRINGPINLOCATOR ~ S13 |/B3TiRE FIRING PIN SPRING
SHEEp E5 2 25 2 3 S % o 3P P03 | Bk MAGAZINE FOLLOWER  201A | gL A2 CYLINDER (L)  S16 |BEEE MAGAZINE SPRING
B AR Rt N E RN RSN EBREFES - BERER ris [WERN o 0A|KIENGE [CUNDER () 1o MEEK e v
S R=5 = == \) S S = = = - LOCATOR R =(1) i SPRING
TOERNEROUERTSRENMIENEN - BHBUGFERAE - [EEAVIR(F P05 |tBEFIE BARREL CATCH 203 | B¢ HAMMER CATCH 19 |sRi%iR% TRIGGER SPRING
= ShilEnlRps § S P07 |1&HA(%E) GRIP (L) 204 |BEED BARRELCONNECTOR  S20 |I\\VEEREE VALVE SPRING
SRR EEE) P09 |HOP-UPHZEF; |HOP-UPADJUSTOR 205 | ABEEE FRAME FIXTURE ~ S21 |BSESERBIREE  |{DALNS ShriNG
% & = HE . 98 [ MBS MAGAZINE FOLLOWER =T REAR CYLINDER
1.BR T SEIFN - RNESFIEEATERE - P10 |SBE/BKIAH | AccESSoRY 206 | mElfECHE ACCESSORY
0 RIS BLEEIELD P11 _|EA(E) HAND GURAD (L) 301D | sl CYLINDER SM2 | REIEUIEE®  |SPRiNG oo
3. TEIFEFRRR - BRFREHEERBIVARE - FIBEIFERRE - HENFHESKE - P12 |FEA(E) HAND GURAD (R) 3028 | SRR € 8111 SPRING cUBE —_SMS | (R1) SPRING(ERONT)
4 AUETRYEE M@ - BRVRIEH TR - B RIZRBARVAREE T A/ VL RVIRELEAE al E*@!E) SAF;'EOBEQ S 304C | REIAHSB4T SIL';'L';‘EEEU?DLQ'DE _ ——
y SRS RO A © P17 |RIEBEREM  |Accessory —~ 305B | WEIAERBIEE |S'tDVe €07 |HOP-UPFIZ{TEE spriNG .
5. T BB SE TIORE « INESE » DR - P18 ééé‘%%%% iiﬁg tcmiRTUBE 306 'ﬁﬂﬂg%g@ CYLINDERLOCKER R02 |$58% HOP-UP|RUBBER CHAMBER
6. LB R EERRNEREE AT RUSNIEH - PiSBBLENN phiceay S0 RILREREN :
= T 0 2 = o o oz B AR i P21 |tBEREM BARRELRING 311 | silsEnT A 1| AN Ak Eyp: G008 |OFE 1X6 O-RING 1X6
7. BRIEARIREEZEEIERY) » RUIEEYREBEBRNNER ERFHBFLLIER P22 |5 EBERE | AN DOV oG 37 | e e e o SN I
= = O EERRAg , = T & T7 BBBE @ISR SIEFPIEPLT | SPRING ACCESSORY BESIERE I OFZIR PU S-4(F)|O- -
8 nﬁ{ﬁiﬁj%ﬂ%BBé? BZEROOLKRMOKE AL ENOOEEFERBE Ll P31 |EEEER BBLOADERGROOVE 403 | EIfT{E/ETET) | (EQoIL BUFFER G027 |OF4E S-15 O-RING S-15
SRAAEERAVESY) - YT e =
b > N . SHN. s - P32 |EIEEHE HEAD-PRESSROD 501 | mIBEE GASROUTE PACKING G032 | OBUI P-7 ORING P-7
9E%EE%{%FQ&15%@(:02’.]‘%#1@%&1%%50 C(122 F) J//“X.] ’ IEJ/%E_IEEEJ%EECOQI_] \mﬁﬁﬁﬁg P41 Il\fiiﬂﬁ VALVE PACKING 603 %ﬁﬂ%@ﬁj@% Iﬁ(éét())IITGS}!'\‘F?IﬁZGLE G037 Oﬂﬁﬁ 2X12 O-RING 2X12
e S N e " P45 | DiAPERIE GASGUIDEVALVE 605 | milIE@EEEE |SPRNRERBUFFER G039 |OfZEE 2X15 14| O-RING 2X15
10. BEE OISR 2B - DUEFRFKEFEEIDEE - P52 |{BESIEBIER(E)| (RO LOADING ) 609 | BEEIERE VAGAZINE CATCH -
KBS | SRR FLOATING VALVE ~ Fo1 |eEEs REAR SIGHT SPRING
- - A - - BO3 | iRHER TRIGGER PIN ~ F04 |ESiBapEife | EPEHSEMI swiTcH
This altrg_un is mte:de:rfor recr:_afflor:_al or trallr:mgt_purposes:To Mbo7- |KAMBIB(R5H7)()| PIN#B-CHASSIS  Bos5 |RUZTESE | [Bomen  FO5 |BEKEE MAGAZINE BASE
preven _lmproper . andiing, modirication or ailteration causing Kot R WAGAZINEBOTTOM " Bg | Sl iEE (NS &%&?E@EE&L FO6 |AIiEH COCKING HANDLE PLATE
malfunction or accident, please read the owner’s manual carefully. KeI> BB |ASHNESONOY  B10 | B EiEE HAMMER CATCHPIN _FO7 |(RIBTENTER | SAEn OOATOR
Enjoy the pleasant shooting experience by proper operation. B11 |iRE INNER BARREL ~ F11 |1t FIRING PIN
206 |1BITE STOCKBASE  B12 |%&%iH REAR STRAP PIN -
1.Do not put your finger on the trigger except shooting. 200 |AIEE FRONTSIGHT  B13 |BI&&H FRONT STRAPBUCKLE EA002]/TEEIE MaX6 (B ZE HEX NUT M3X6.0
2.Please choose safe and proper target. 710 |1B¥E STOCK  B15 BEFHE MAGAZINE CATCH PIN. EA007 | 1l —M3.0X26% | GRIP SCREW M3.0X26
3.Please always keep the airsoft on safe and unloaded when not using. Z1 T;!‘;%TZE'EE FIRING PIN FRAME  B16 %EE@?’FP Egﬁéﬁlifﬂsggw EA035| i $M2.6X8§§ SCREW M2.6X8
4.Like all mechanical devices, an airsoft safety can fail. Always handle the airsoft 2‘; ?ZEQE gﬁiﬂ%‘cﬁw 212 *#gf’fv‘éﬁm e Eﬁg;ﬁ ﬁ:ﬁ :Eﬁ‘;ﬁzﬂ :gigw ;;gﬁg
T ” . . %R = Al QI
safgly even when the safety is “on safe”. Never point the airsoft at any people. 16 |5 TRIGGER 523 GBS | T A0S F/TBMGXEE SOCKET SCREN Dl
5.Avoid rlcochet. Never shoot at a hard or flat surface or at water. 217 |SRHEE¢ TRIGGER CONNECTOR ~ B24 |#4E 23881 | REARSIGHT SPRINGPIN  EA090|# ILFX7TM3.0X6% | SOCKET SCREW M3.046
6.Keep the airsoft out of reach for small children. 222 | BRI GRIP SAFETY  B28 |SRIEST(£) | PUNCTURE VAVLE EA092|fEi I/ NS 0KI0R SOCKET SCREN HBO0K10
7.Your backstop should be inspected for wear before and after each use. 226 |REBEMMN BARRELLOCATOR  B31 |mRIAEE VALVE FRAME ~ EA099) LF{T88#% M2.0X6 ! SET SCREW M2.0X6
Discontinue use of the backstop if surface shows signs of failure or ricochet. 727 |WBEEMIET BARRELLOCATOR  B32 [IWEHRED VALVE REAR  EC007| &34 SPRING PIN
8.0nly use high quality BB. Never use (UBB diameter larger than 6mm(@2BB with 228 |IREME NETiNE CEEpne )L VALVE  EDO0S Efﬁ?ﬂff O
unsmoothed surface@reused BB that has been fired@incorrect projectiles not igi Eigﬁ SLDE ___ B215 RAREPER  hickie™ " E?ggs ;EED){E .E;S':S;ggg‘i
. . . BASE | = |
design for this airsoft . z31 [HiR COCKING HANDLE _ SO1 | ST e RS | Sy ™ -OCATOR 1 B
9.Do noto expose CO2 partrldges to heat or store them at temperatures above 500 7370 | e FRONTSIGHTBASE 502 |IREEIAL/ IR SASELIOCNOR | X01 B 'PRESS ROD
C(122°F). CO2 cartridges may over heat or explode at temperatures above 50 733 BEBUBH  FULUSEMISWTCH S03 RECMFER SRR  X02 BHE 'TUBE-PRESS ROD
C(122° F). _ - o _ z34 | LTEFHE SLIDE CATCH S04 |RBEETEIAER (SRR sprnc | . .
10.Check any gun that has been dropped to ensure that its function has not been E): not g_l_splay this pistol 'n~pUb“C_'t b, confuse People anin\way bj ; crime. z35 BUESWEH GOV OOTAONST 05 MMBIINR  GRCSIGANRS U1 POIREMBF INNERBARRELUNT XBMA R T REATBRLES o
affected. BEAET S HERECRE ntH - ERRENA - BEIRERERE ° z36 EMRIBER  GRPSAFETYBAR S08 LEFHEE#  SLDECATCHSPRING U2 SBHHE(T VALVE UNIT Spare parts may be modified for quality improvement
737 REZIRE REARSIGHTNUT = S09 #%EwiHE&E  BEARETAPPN U3 SUMIEEHEMF  PUNCTURE VAVLE UNIT And such modification may be without advance notice.

K08-00128-9 2021©03



